
AMANI STITCH EN

ES

PT

LV

EL

ET

RO

FR

HE



ENAMANI STITCH



EN

Parts List

Package Name Quantity Figure

Package with
fittings

Laundry drawer 1

Seat 1

Wooden conical support with
a protection for support 6

Back pillow 2

Assembly guide

Sofa passport

Package with fittings

1

1

1

№ 1

Rear backrest

Armrests

Washer M6

Nut M6

Screw M6x30 

Screw M6x65

1

2

2

2

2

4

Folding back 1

V2

V1

 

In order to assembly, the user will need:

Philips screwdriver



EN

Before assembly:

1. Check all the component parts for any breakage and visible defects. Complaints about any 
damage to them will only be processed if there are NO signs of attempts at assembly on them.
2. Keep the packaging until assembly is complete. If, during assembly, parts are found to be 
missing or damaged, make sure to keep the packaging until a company representative is 
dispatched to your location.
3. Ensure that the number of parts and fittings corresponds to that on the list of components and 
subdivide the fittings accordingly.  The manufacturing company reserves the right to make 
structural changes to the product, and replace fittings and metal components with analogues that 
do not have a negative impact on the item's appearance and its function. 
4. Follow the assembly instructions in this document. If the assembly and product use instructions 
are not followed, the manufacturing company will no longer meet any warranty commitments it 
has made. Please keep the assembly and product use instructions the entire time the product 
remains in use.
5. Move all the component parts carefully and avoid yanking them. Place them securely so that 
they do not fall or hit anything. Assemble the product on an even surface.



EN

1.

х6

Side bar

Soft side

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



EN

Jams on the pile of covers should be straightened by hand, combed 
with a brush, steamed according to the product's operating 

certificate.

! The company recommends periodically (once every 6 months) lubricating the 
hinge assembly mechanism of the convertible sofa bed with the silicone 

lubricant

30KG  
MAX

push with your hand



ESAMANI STITCH



ES

Lista de las piezas

Embalaje Denominación Cantidad Imagen

Paquete con
herrajes

Cajón de ropa 1

Asiento 1

Soporte de madera cónico 6

Almohadas de espalda 2

Paquete de accesorios

Instrucciones de montaje

Manual de mantenimiento

1

1

1

№ 1

Respaldo trasero

Reposabrazos

Arandela  M6

Tuerca M6

Tornillo M6x30 

Tornillo M6x65

1

2

2

2

2

4

Respaldo plegable 1

V2

V1

 

Para montar ustedes necesitan:

Destornillador punta cruzada



ES

Antes del montaje: 

1. ¡Comprueben el aspecto exterior y la integridad de las piezas empaquetadas! Sólo se aceptan 
reclamaciones por daños en productos SIN marcas de montaje.
2. ¡Guarden el embalaje hasta que haya terminado el montaje! Si durante el montaje se detecta 
algún defecto o falta de integridad del producto, guarden el embalaje hasta que el representante 
de la empresa venga a visitarles.
3. Comprueben la cantidad de piezas y herrajes según la lista de componentes y dividan los 
herrajes en grupos. La empresa fabricante se reserva el derecho a realizar cambios de diseño del 
producto, así como sustituir los herrajes y accesorios por otros similares que no hagan peor el 
aspecto exterior y no afecten a las propiedades funcionales del producto.
4. ¡Sigan las reglas de montaje especificadas en este Manual! Si las reglas de montaje y 
explotación cumplan indebidamente, la empresa fabricante se libera de las obligaciones 
relacionadas con garantía. Los Manuales de montaje y explotación deben guardarse durante toda 
la vida útil del producto.
5. Trasladen con cuidado y suavemente todas las piezas, colóquenlas en una posición estable, 
eviten que se caigan y se choquen. ¡El montaje del sofá debe hacerse solamente en una superficie 
plana!



ES

1.

х6

Lateral del 
bastidor

Lado 
suave

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



ES

!

Alise a mano las posibles arrugas en la pelusa del tapizado, péinelas 
con un cepillo, vaporícelas con la plancha como se describe en la 

ficha técnica de uso del producto

Se recomienda periódicamente (al menos una vez cada seis meses) lubricar 
conexiones resbaladizas articuladas del mecanismo de transformación del sofá.

30KG  
MAX

empuje con
la mano



PTAMANI STITCH



PT

Lista das peças

Embalagem Nome Quantidade Imagem

Pacote com
as ferragens

Caixa de linho 1

Assento 1

Suporte cônico de madeira com
rolamento de pressão

6

Almofada para as costas 2

Pacote com ferragens

Instruções de montagem

Manual de manutenção

1

1

1

№ 1

Encosto traseiro

Apoios de braço

Arruela  M6

Porca M6

Parafusos M6x30 

Parafusos M6x65

1

2

2

2

2

4

Encosto reclinável 1

V2

V1

 

Para efetuar a montagen, você precisa de:

Fenda cruzada



PT

Antes da montagem:

1. Verifique a aparência e a integridade das peças na embalagem. As reclamações sobre os seus 
defeitos são aceites apenas em produtos SEM os vestígios de montagem.
2. Guarde a embalagem até terminar a montagem! Se durante o processo de montagem for 
encontrado algum defeito e incompletude do produto, é necessário guardar a embalagem até a 
chegada do representante da empresa comercial.
3. Verifique o número de peças e acessórios estão de acordo com a lista de acessórios e divida os 
acessórios em grupos. O fabricante reserva-se o direito de fazer as alterações estruturais no 
produto, substituir as ferragens e as peças metálicas pelos acessórios semelhantes que não 
afetem as propriedades funcionais do produto.
4. Observe a ordem de montagem especificada nesta instrução de montagem! Se as instruções de 
montagem e ordem de utilização não forem seguidos, a empresa fabricante não terá nenhuma 
obrigação de garantia. As instruções de montagem e a ordem de utilização devem ser mantidas 
durante todo o período de utilização do produto.
5. Mova todas as peças com cuidado, sem solavancos, coloque sempre numa posição estável, evite 
quedas e golpes! A montagem do produto deve ser realizada em uma superfície plana.



PT

1.

х6

Barra

Lado 
macio

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



PT

Desembaraçar os pelos das capas com a mão, escovar com um 
pente, tratar com vapor, conforme o manual de utilização

! Recomenda-se lubrificar periodicamente (1 vez a cada seis meses) as 
articulações do mecanismo de transformação do sofá com lubrificante de 

silicone.

30KG  
MAX

empuje con
la mano



LVAMANI STITCH



LV

Komplektacijas saraksts

Iepakojums Nosaukums Quantity Daudzums

Iepakojums
ar furnituru

Veļas kaste 1

Veļas kaste 1

Koka konisks balsts ar
vilces gultni 6

Atzveltnes spilvens 2

Furnituras pakete

Montažas instrukcija

Lietošanas pase

1

1

1

№ 1

Atzveltne

Roku balsts

Skrūve M6

Uzgrieznis M6

Skrūve M6x30 

Skrūve M6x65

1

2

2

2

2

4

Nolaižamā atzveltne 1

V2

V1

 

Montāžai Jums būs nepieciešams:

Krustskrūvgriezis  



LV

Pirms montāžas darbiem:

1. Pārbaudiet detaļu izskatu un pilnību iepakojumā. Prasības par to bojājumiem tiek pieņemtas tikai 
izstrādājumiem BEZ montāžas pazīmēm.
2. Saglabājiet iepakojumu līdz montāžas darbu beigām! Ja montāžas darbu procesā tiek atklāts 
produkta defekts un nepilnība, jums ir jāsaglabā iesaiņojums, līdz tirdzniecības uzņēmuma 
pārstāvis atbrauks pie Jums.
3. Pārbaudiet detaļu un piederumu skaitu pēc pasūtījuma komplektācijas saraksta, sakārtojiet 
piederumus grupās. Ražotājs patur tiesības veikt izstrādājuma konstruktīvās izmaiņas, nomainīt 
piederumus un stiprinājumus ar analogiem, kas nepasliktina izskatu un neietekmē produkta 
funkcionālās īpašības.
4. Ievērojiet šajā instrukcijā norādīto montāžas darbu kārtību! Montāžas darbu un lietošanas 
instrukciju neievērošana anulē ražotāja garantijas atbildību. Montāžas darbu un lietošanas 
instrukcijas jāsaglabā visu izstrādājuma kalpošanas laiku.
5. Pārvietojiet visas detaļas uzmanīgi, bez raustīšanās, novietojiet tās droši, izvairieties no viņu 
krišanas un triecieniem! Veiciet izstrādājuma montāžas darbus uz līdzenas virsmas.



LV

1.

х6

Apaļtapa

Mīkstā 
puse

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



LV

Iztaisnojiet iestrēgumus uz pārvalku kaudzes ar roku, ķemmējiet ar 
suku, tvaicējiet saskaņā ar produkta lietošanas pasi.

! Dīvāna pārveidošanas mehānisma šarnīrveida kustīgos savienojumus ieteicams 
periodiski (reizi sešos mēnešos) ieeļļot ar silikona smērvielu

30KG  
MAX

nospiediet
ar roku



ELAMANI STITCH



EL

Συσκευασία Ονομασία Ποσότητα Eικόνα

Σακούλα με
εξαρτήματα

Κουτί για ρούχα 1

Κάθισμα 1

Ξύλινο κωνικό στήριγμα με
Αυτοκόλλητη πλάκα στήριξης 6

Μαξιλάρι πλάτης 2

Πακέτο με αξεσουάρ

Οδηγίες συναρμολόγησης

Φύλλο δεδομένων λειτουργίας

1

1

1

№ 1

Πλάτη του καθίσματος

Βραχίονας

Ροδέλα M6

Παξιμάδι M6

Βίδα M6x30 

Βίδα M6x65

1

2

2

2

2

4

Ανακλινόμενη πλάτη 1

V2

V1

 

Για να χτίσετε, θα χρειαστείτε:

Κατσαβίδι Phillips

Λίστα εξαρτημάτων



EL

Πριν τη συναρμολόγηση:

1. Ελέγξτε την εμφάνιση και την ακεραιότητα των εξαρτημάτων στη συσκευασία. Οι απαιτήσεις ζημίας 
αποδέχονται μόνο για προϊόντα ΧΩΡΙΣ ίχνη συναρμολόγησης.
2. Αποθηκεύστε τη συσκευασία μέχρι το τέλος της συναρμολόγησης! Εάν κατά τη διαδικασία συναρμολόγησης 
εντοπιστεί ελαττωματικό και ελλιπές προϊόν, πρέπει να αποθηκεύσετε τη συσκευασία μέχρι να φύγει ένας 
εκπρόσωπος της εμπορικής εταιρείας.
3. Ελέγξτε τον αριθμό των εξαρτημάτων σύμφωνα με τη λίστα συλλογής, αποσυναρμολογήστε τα εξαρτήματα σε 
ομάδες. Ο κατασκευαστής διατηρεί το δικαίωμα να κάνει αλλαγές στο σχεδιασμό του προϊόντος, να 
αντικαταστήσει εξαρτήματα και εξοπλισμό με παρόμοια που δεν επιδεινώνουν την εμφάνιση και δεν επηρεάζουν 
τις λειτουργικές ιδιότητες του προϊόντος.
4. Ακολουθήστε τη σειρά συναρμολόγησης που παρέχεται σε αυτό το εγχειρίδιο! Η μη τήρηση των οδηγιών 
συναρμολόγησης και λειτουργίας ακυρώνει την εγγύηση του κατασκευαστή. Το εγχειρίδιο συναρμολόγησης και 
λειτουργίας πρέπει να διατηρούνται για όλη την περίοδο λειτουργίας του προϊόντος.
5. Μετακινήστε προσεκτικά όλα τα εξαρτήματα, χωρίς να χτυπήσετε, τοποθετήστε τα με ασφάλεια, αποφύγετε 
την πτώση και την πρόσκρουση! Συναρμολογήστε το προϊόν σε επίπεδη επιφάνεια.
 



EL

1.

х6

Πλαίσιο

μαλακή 
πλευρά

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



EL

"Οι µαρµελάδες στο σωρό των καλυµµάτων πρέπει να ισιώνονται µε το χέρι, 
να χτενίζονται µε µια βούρτσα, στον ατµό σύµφωνα µε το πιστοποιητικό 

λειτουργίας του προϊόντος."

! Συνιστάται περιοδικά (µία φορά κάθε έξι µήνες) να λιπαίνετε τα µέρη του µηχανισµού 
µετατροπής του καναπέ µε γράσο σιλικόνης.

30KG  
MAX

σπρώξτε µε
το χέρι σας



ETAMANI STITCH



ET

Diivani komplekteerimisleht

Pakend Nimetus Kogus Pilt

Riistvara pakk

Pesu sahtel 1

Iste 1

Puidust koonusekujuline
tugi tõuke laagriga 6

Seljatoe padi 2

Pakend furnituuriga

Kokkupanemise juhend

Kasutusjuhend

1

1

1

№ 1

Tagumine seljatugi

Käetoed

Seib  M6

Pähkel M6

Kruvi M6x30 

Kruvi M6x65

1

2

2

2

2

4

Lamav seljatugi 1

V2

V1

 

Kokkupanemiseks vajate:

Ristpeaga kruvikeeraja



ET

Enne kokkupanekut:

1. Kontrollige pakendi osade välimust ja terviklikkust. Nende kahjustamise nõudeid 
aktsepteeritakse ainult toodetel, millel POLE montaažijälgi.
2. Säilitage pakendit kokkupaneku lõpuni! Kui kokkupaneku käigus tuvastatakse defekti ja toote 
ebakomplektsust, on vaja pakendit säilitada kuni kaubandusettevõtte esindaja teie juurde 
jõudmiseni.
3. Kontrollige osade ja tarvikute arvu vastavalt komplekteerimisnimekirjale, jagage tarvikud 
rühmadesse. Tootja jätab endale õiguse teha tootes konstruktiivseid muudatusi, asendada 
liitmikud ja riistvara sarnaste toodetega, mis ei kahjusta toote välimust ega mõjuta toote 
funktsionaalseid omadusi.
4. Järgige selles juhendis antud kokkupaneku järjekorda! Kui montaaži-ja kasutusjuhiseid ei järgita, 
siis tootjalt eemaldatakse garantiikohustused. Kokkupaneku- ja kasutusjuhendit tuleb säilitada 
kogu toode kasutusaja jooksul.
5. Liigutage kõiki osi ettevaatlikult, ilma tõmblusteta, paigaldage ühtlaselt, vältige nende 
kukkumist ja löömist! Teostage kokkupanekut sirgel pinnal.
 



ET

1.

х6

Laud

Pehme 
pool

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



ET

Katete vaial olevad ummistused sirgendage käega, kammige harjaga, 
auruta ära vastavalt toote kasutamise passile

! Diivani ümberkujundamise mehhanismi liigendühendusi on soovitatav 
perioodiliselt (üks kord kuue kuu jooksul) määrida silikoonmäärdega

30KG  
MAX

Vajutage
käega



ROAMANI STITCH



RO

1

1

Suport conic din lemn cu
protecție pentru suportul 

1

2

1

1

1

№ 1

Spătar spate

 Cotiere

Șaibă M6

Șurub piuliță M6

Șurub M6x30 

Șurub  M6x65

1

2

2

2

2

4

Pliere înapoi 1

V2

V1

 

Pentru asamblarea veți avea nevoie de:

Șurubelniță cu cap

Lista de ambalare

Coletul Denumirea Cantitatea Piesa

Cutie de lenjerie

Ședința

Perna din spate

Pachet
cu accesorii

Instrucțiuni de asamblare

Fișă tehnică de operare

Pachet cu accesorii



RO

Înainte de asamblare:

1. Verificați aspectul și integritatea pieselor din colet. Reclamațiile pentru daune sunt acceptate 
numai pentru produsele FĂRĂ urme de asamblare.
2. Păstrați ambalajul până la finalizarea asamblării! Dacă în timpul procesului de asamblare se 
detectează defecte sau produsul este incomplet, păstrați ambalajul până la sosirea 
reprezentantului societății comerciale.
3. Verificați numărul de piese și fitinguri în raport cu lista de piese și fitinguri, împărțiți fitingurile în 
grupuri. Producătorul își rezervă dreptul de a face modificări de proiectare la produs și de a înlocui 
fitingurile și feroneria cu altele similare, fără a afecta aspectul și proprietățile funcționale ale 
produsului.
4. Respectați ordinea de asamblare, dată în acest manual! Nerespectarea instrucțiunilor de 
asamblare și de utilizare va anula garanția producătorului. Instrucțiunile de asamblare și 
exploatare trebuie păstrate pe toată durata de viață a produsului.
5. Deplasați toate piesele cu grijă, fără smucituri, depozitați-le într-o poziție stabilă, evitați căderea 
și lovirea lor! Asamblați produsul pe o suprafață plană.
 



RO

1.

х6

Carcasa

Partea 
moale

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



RO

Îndreptați cu mâna urmele de pe puful husei, pieptănați cu o perie, 
aburiți conform manualului de utilizare a produsului

! Se recomandă (o dată la șase luni) lubrifierea periodică a îmbinărilor articulate 
ale mecanismului de transformare a canapelei cu unsoare siliconică

30KG  
MAX

Apăsați
cu mâna



FRAMANI STITCH



FR

1

1

Support conique en bois
avec appui

6

2

1

1

1

№ 1

Dossier

Accoudoirs

Rondelle M6

Écrou M6

Vis M6x30 

Vis  M6x65

1

2

2

2

2

4

Dossier inclinable 1

V2

V1

 

Pour le montage vous aurez besoin de:

Turnevis cruciforme

Liste des pièces 

Emballage Désignation Quantity Pièce

Ensemble 
d’accessoires

Boîte à linge

Siège

Oreillers de dos

Notice d’assemblage

Notice d’utilisation

Ensemble d’accessoires



FR

Avant assemblage :

1. Vérifiez l'apparence et l'intégrité des pièces dans l'emballage. Les réclamations pour dommages 
ne sont acceptées que pour les produits SANS traces d’assemblage.

2. Gardez l'emballage jusqu'à la fin d’assemblage ! Si, au cours du processus d'assemblage, un 
défaut et une incomplétude du produit sont détectés, il est nécessaire de garder l'emballage 
jusqu'à ce que le représentant de la société commerciale parte pour vous.

3. Vérifiez le nombre de pièces et d'accessoires selon la liste de prélèvement, triez les accessoires 
en groupes. Le fabricant se réserve le droit d'apporter des modifications structurelles au produit, 
de remplacer les accessoires et les pièces métalliques par des éléments similaires qui n'aggravent 
pas l'apparence et n'affectent pas les propriétés fonctionnelles du produit.

4. Respectez l'ordre d’assemblage indiqué dans cette notice ! Si les notices d’assemblage et 
d'utilisation ne sont pas suivies, la garantie du fabricant sera annulée. Gardez les notices 
d’assemblage et d'utilisation pendant toute la durée d'utilisation du produit.

5. Déplacez toutes les pièces avec précaution, sans à-coups, empilez-les régulièrement, évitez de 
les tomber et de les heurter ! Assemblez le produit sur une surface plane."
 



FR

1.

х6

Cadre de 
base

Côté doux

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



FR

La couverture ridée est redressée à la main, brossée, traitée à la 
vapeur conformément à la Description technique du produit

! Il est recommandé de lubrifier périodiquement (1 tous les six mois) avec de la 
graisse de silicone les endroits des joints articulés du mécanisme de 

transformation du canapé

30KG  
MAX

Appuyer avec
la main



HEAMANI STITCH



HE

1

1

6

2

1

1

1

 ציוד:

תמונהכמותפריטאריזה

ארגז מצעים

מושב

משענות גב

גב ספה

מדריך הרכבה

מסמך הוראת תפעול

חבילת אביזרים

חבילת 
אביזרים

№ 1

משענת גב  אחורית

 משענת מתקפלת

M6

M6

M6x30 

M6x65

1

2

2

2

2

4

1מתקפל לאחור

V2

V1

 

 להרכבה תצטרך:

 מברג פיליפס

  גרוב

  גרוב

 הבייש

םוא



HE

 לפני הרכבה:
 
רק עבור מוצרים ללא סימנים של  בדקו את המראה והשלמות של החלקים באריזה. תביעות בגין נזקים מתקבלות .1

 הרכבה.
 
שמרו את האריזה עד סיום ההרכבה! במקרה של גילוי פגם או חוסר חלקים בעת ההרכבה, יש לשמור על האריזה  .2

 עד הגעת נציג החברה המסחרית.
 
 בדקו את מספר החלקים והאביזרים מול רשימת הפריטים, חלקו את האביזרים לקבוצות. היצרן שומר לעצמו את .3

הזכות לבצע שינויי עיצוב במוצר, להחליף אביזרים וחלקי מתכת בפריטים דומים שאינם פוגעים במראה ואינם 
 משפיעים על התכונות התפקודיות של המוצר.

 
שמרו על סדר פעולות ההרכבה המופיע במדריך זה! הרכבת המוצר או שימוש בו שלא לפי ההוראות יבטלו את  .4

 מור על הוראות ההרכבה ותפעול המוצר במשך כל זמן התפעול.יש לש אחראיות היצרן למוצר.
 

יש להעביר את כל החלקים ממקום למקום בזהירות, בלי לטלטל, להניח אותם ביציבות, להימנע מנפילות וחבלות!  .5
 הרכבת המוצר תתבצע על פני משטח ישר.

 



HE

1.

х6

מסגרת ת צדדי

צד רך

3. 4.

5. 6.

V2

х4

2.

V1

I.

II.

х2

I.

х2



HE

יש ליישר ביד את הקמטים על ערמת הכיסויים, לסרק עם מברשת, ליישר בעזרת אדים בהתאם 
 למסמך הוראות התפעול של מוצר

של מנגנון פתיחתמקומות החיבורמומלץ לשמן בשמן סיליקון את 
!הספה מעת לעת (פעם בשישה חודשים)

30KG  
MAX

לדחוף עם היד


